TANI—5—Fv F
B {4 SEEA

HKS

BT I EFIREBITIREEL TSN,

BRERAE Z RICRA T ERZITH o TS,
ARE(FEUTFESRAT - CTEARTICQT BFHA S0,
BETAIE o =&IE, RENIREL TS,

ARG, FERITRT EmOART FAEETY,
AN—HEEAUITOBKXENELDHEIZE, FONIHEWNLIFORGEEICSER S0,

] LT % BREAA ALY —F—Fy

A & | BEEEERAR

a3 — F N 15004-AH004

T ER B E M E04261-H50010-00
BlrEmEn 60TBAD10 (HONDA CIVIC)

A—H—HERE HONDA CIVIC TYPE-R (DBA-FK8)

T UERRK K20C

F = 2017/9~

o FEERVHEZERSR - 4 BFRE

o FHIFERGADMIANEIZLRY ET,
(@A = DA AR ST |
OJL—x5U T3y b+
OA4>F—7xz % LH

o RLRHEENGR
o714 ¥—

o AiEHETER
Q) RyH—

XESEmOFERE. 2018F 7 AREDELEDTT,
2018 & 7 AR BER S N=BERADER(Z DN TIFH K SHFEXFICHEBLEDHE 2SN,

RET DECEK

G No. B ft BB EE AR

3-3.01 2018/7/25 FIhR

o AT 4 IILE—HOBEHZIE, HKS OIL FILTER TYPE 1 (52009-AK005) % ZfERI< =LY,




[EBA

(I AE BT DN T R EDEE - - v 1
IN— IJ Bl ST T I 2
1 J—<)Ls ﬁ—‘yo)H)z%L, ........................................................... 3
2. /—7)l//\°—“/0)j]ﬂl ............................................................. 5
3. 7]"()[/7/{)[/@—7@) I*G)Hﬂf{“'}' ................................................. 7
4. 7]—,(“/7_5_: 70);’@1‘—1_—(‘ ....................................................... 8
5. AAINT—S5—a7F - iR—RDEY T oo 10
6. /J—<)L/ {_\yO)HyﬁI-(-J—*sJ:UtéE)ﬁEEM ............................................. 15

ERE |

COEIF. HKS FALI—F—Fy FEBEVLIFWVEEEILICTHYMNE S TTVFET,
AEGZEREICTHERAVIZE, BEEERDCRESE5-OITEEEHHA LTS,

BT HE TRISAEISEER SN TLSRBZTY . TEICHERAL TS,

AREFEUFF ZITEIRND T A & <CEFELI-ETEEZTE TS,

RE - HRIZONT |

@ FEFAFRHRKZZEICHFFT TV EE, BEHROCE=B~DOBEROIETZRAICHILET 516, SFoTLV=FZE
EWERREERLTUVEY,

@ FAURIEHEHFRNBHETY . ARNDOERIFTEOLENTLZELN,

@ HLEHRNIE=EN, FERRIRBRREMI., REA LI EICLYRFTAERII OV TEHEI—UIREZAL
MIFET,

@ KEF. FPELCHRT HENHY FITDTARGMEREDESET THERZELY,

0@ FERINBERZED. RRD-OFELGERTHENBYFT,

RErOEE
FETIE, TROLSHESEFEAL. SRR DBRLALERLTVET,

A\ L EEEREERES. REXEEHERSBANGHEE

L EEERGERES. BELRSERAMEESNISE (MD
& EE S HEBORENSEESNDEE
(hAPHBE (&, LSS RE TR SN YMHEE (53 FEmMOWMIER UHE) )

Ty bR AT

-1 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



IN—Y R+

EE i HE w5

1 FANH—5—a7 1

2 TAINT4INE—T I b 1

3 oA —HRIL K 1 M20-P1. 5

4 oyvy 1 A% 59. 92nm - AS568-229
5 A7 II7y b 1

6 A7 I3y k2 1

7 aA7I37v k3 1

8 aA7IZrv k4 1

9 aA7I37v kb 1

10 IT7HY b1 1

11 IT7HI b2 1

12 I7H9 k3 1

13 I7HU k4 1

14 TJL—FF9 T34y b 1

15 a=AIL—IL 4

16 FANY—F5—1HR—X 1 1 [=1340mm 180° - 45°
17 FANI—F5—1K—R 2 1 L=950mm 180° - 45°
18 AR—H— 1 $20-6 t=2

19 AR—H— 1 ¢14-6 t=3

20 iy bk 5 $24-10 t=13

21 gaity bhs— 5

22 iy bk 1 $30-20 t=6.5

23 INSFTTL—E 1

24 RhtRAE 1

25 EH#T—T 1 500mm

26 YRSV 9

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




21 REARILE M L8 2]
28 RERILE M5 L12 2
29 AL~ M6-1.0 L=15 9
30 AR+ M6-1.0 L=25 5
31 FTvhk M 2]
32 oAy oy bk M 2
33 27200y~ M6 10
34 Tviy WM 2]
35 Ty M 2
36 Ty M6 14
37 RA4TvT K 6
38 BAZYT N 3
0 | AANTAnE— || A TR
0 | RFvh— 1
41 EREREASE 1
42 ffEnBAE 1
1. /—=ILI\—YDEUIL

ERZRDBAN. TUSUFAMIVEERLNY T OTAFRIMFEINIL TS,

VT BREEER UVIURSEAEIHE CTHERETE S TS,

1) Ny T)ORA T RimFEGEIN T,

@2 x>y 7oH hinv— TL— hEBOLVT,
HXOIIBEERT S,

o

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




@ @zay rJY)IILhN—FEWT,
XQIIHERT %,

@ @70y k\s—FFST, »
XQIIBEFERT 5, a = 5

b LH ZE44 9,

6) @ITL—%45 k LHBLUSTL—F44 kTShy
X & UGILERHAT 5. @

6) ®FAILT1ILEEEWT,

Ve

-4 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



2. /—I)LI\—YDMT

K=Y R b
No. e #
PB | SRoFLTTL—h 1
P23 P26 | U~y K 9
P38 BAZ9T I 3

(1) ZarbRv—hoi—=va HZES L. ZEEN LGN MU E—FTH Y AHRERZRIT 5.

(2) HA—=w>a LHZ/N\2 /I —IZBHT5,

@) 7Y oF—T7x 24— H 2XDAE TYIER S,

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




4 P35DKRYLFEFERALTA F—T7 25— LH &R
F 0T L— MIETREONRERHIT 5,

P23 NFUTTL—k X1

6) URy bEFALTA v F—T7 05— H BT+ 5,
P26 : YRy b x9
VA VA 74

o NUFUHTTL—rETL—XEY FOFiEHT S
EMERYY I EHETINUF U TL— FEYES,

© 1.0 THHLE®TL—FEY TS5y~ LH O
DEIEZEYIYERD,

i InITER

A THl Tk

M 1. 6) TEHNLE=@TL—F42 b LH O _LBIOHMTER
DRy h& K1) JVETEATIUN T,

8) NI\ —DEDEEZYIES,

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




©) HOMEDERHRES ATy TINTEET %,

‘P38: BASvT N x3

P38

P38

P38

3. FANIT4NE—0 0 FOBSTIT

IV NEERAAAIEERES D,

IN—YR B
No. e =
E ﬂ P2 | LD 8—=o b 1
P3 | &2 4—RILk 1
P4 | oy 4 1
|
(1) Fv F—YRENEYDRAD LN & ZHERT 5,
@) FAANTANE—TD2 b ET D UIZEUTIT S, P4
B2 —RIL MERHT RILY
45N-m (4. 6kgF-m) I7avIS5Hyk g \
P2 AT IINE—TI+ X1
P3:t A—RILE X1
‘P4 OUYLH x1 M10 7RJL k 7
7 KA R
o OYUIITELAAMIEERTT B,
o HDOFEDMEA 10m IZHEBESIZAAMILT 1)L
A—THU REITALTSHy FORIZ MO DR P9 F P3

-7 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




4. AANHY—5—aF DT

=YY Rk
No. e HE
PO P | x4 L9—5—a7 1
P1 P5 | 37T37v k1 1
P6 | a7 TSy k2 1
P7 P8 PT | 77547 vk 3 1
PE | a7 TS vk 4 1
P6 PO | a7 TS5 v k5 1
PIO | 755 k1 1
PIT | 755 2 1
Po P12 || P12 | T755 k3 1
PI3 | =754 4 1
P20 | Aty k 5
P10 P21 | 4Aaxy rHF— 5
P27 | RZARILE M4 L8 27
P20 P29 | AAMRILk M6-1.0 L=15 6
P31 | Fv b W 27
P33 | 75vCF vk N6 8
P11 P4 | Dvir M 27
P13 P36 | 7w M6 6
P21 P40 | RTvh— 1

1) Fy b A—VYRENEYDEADGEN EZHEET B

2) TT75Y M1~4A hARET 4 ILLEFINT,

@R) TTF7HY b+ 2IZRTFYH—%EED,

- P11:
- P40 :

I7E k2 x1

ATYhH— X1

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




@ a7II7y b 2BEVITEY M~ TFAIVI—F—aTIZET TS,

-P1: FAANHU—F5—a7 X1
«P5: aF7ISHv k1 x1
P6: aF7ISHvE2 x1
-P10: T7HU M1 x1
P11: T7HH 2 x1
P12 T7HUR3 x1
-P13: ITF7HU R4 x1

VA VA% WS

- P27 :
- P29 :
- P31 :
- P33 :
- P34 :
- P36 :

REURILE WM L8 x27
FNAMRIL S M6-1.0 L=15 x6
Ty bk WM x27
25007y k M6 x6
Jyiv WM x27
Tyiv M6 X6

o REVRILEMMATTEY FORBICE S K S IZETT S,

34

F7 P10 P27-31-
P5

P11

P12

P13 N

P1 P29-33-36

G) ity rEEUIOAY b AS—%227TS5 Y R3S

~5 I:Hﬂ#”’%‘ﬁo

PT:a773457 v k3 xI1
‘P8 a7 ISy b4 x1
‘P9 a7 IS4y k5 x1
P20 aAy bk x5

‘P21 : 5 OAy b hHS5— x5

6 aF7ISHry rbZEaAT7ITIHy FIZEMATFTS

‘P37 F vk M6 x2

o

P6

ey

ST

Eﬁ

P33

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




5. XMWY —5—27 » R—RADEfHT

SK—Y YR b

No. R HE

PI4 | TL—%44 +ISHY b 1

PI5 | a=ALS—IL 4

PI6 | AAILHI—F5—h—2Z 1 1

p15 || P1g-19 | P22 P17 | AAILH—F5—h—ZR 2 1

PI§ | RR—4— $20-6 t=2 1

P24 P19 | RAR—4— ¢146 t=3 1

P17 P2 | ZmAvk i

P24 BhiRA 1

P25 | EET—T 1

P28 | REUARILK M5 LI2 2

P39 P25 P16 P29 | ALk ME-1.0 L=15 3

P30 | AEAIL - M6-1.0 L=25 5

P2 | +wLTOvsFwk M5 2

P33 | TS UFuk N6 2

P | Twiw M 2

P | Twiw M6 8

P14 P37 RA4S5vyT K 6

P | AALTAILE— 1

M

2

)

F v b=V REIZEYDEANENC EEHERT B,

EERT—JERE 250m (22 9T 5,

- P25 EET—T x1
ATULARIANEZFRALT, 5 2) TUH S-S
F—TEF AN —F5—FR—R 1, 2D 4’ T4vT4
DT RIZRD A EDO~TETET T 5,

P16 FAIWY—F5—hH—R 1 X1
XADRS 80mm

P17 FANY—5—hH—R 2 X1
XADRS  30m

_‘]0_

74 ¥—TERE||

P25 N

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




@)

Q)

(6)

M

FANY—5—F—X 1 DRDKEIZY—F 2T T %,

FANG—F—FR—ADT 4T 4 2T(ZDLTLVS
RERA 180° AIDHEUIL., AAMILY—5—aTFIZR
19 5,

«P15: azZAHILI—I)L %2

T KA R

370mm
AN N
P16 P17

o OAZHAILI—INLNEAANG—F—AT EFTANI—F—FR—AD T4 v T4 T DEIZANDS,

BASYTREFERALT, AAMNIY—5—FHK—R 1 Za7 TS5y F2IZEET %,

*P37: B4y T K x3

VA TAS S

« 5 W)TOY—FUTERDMEICEDLETEA 5y TRTEET %,

\\

<—x29 P37

ahthiE

FANG—5—FK—R 1 EXAIVY—5—a7 EXHED
ERAN

T KA R

s FANY—F—aTFEFANI—F—FK—RD
T4 T4 ORI Im EBEOEEEZEIT 5,

o FEOMITOMRIZIE. AA Y —F5—aT7 D 6 A EFR
BLTHAINI—F—FR—AD T4 v T4 VT %5
HEFF5,

- 11 -

P37

O

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




©) 2. 6) TMILEG®TL—F44 FTS4y hEHEKIC
Bt 5, P7-29-36

VA% P
2 Hhrdh DEUTRIL FOTRIOHEUTIT S,

9 a7IS4y k3, 4 EEERFTT 5,

PT:a77345v k3 x1
P8 a7 IS5y 4 x1

- P29 : AREBAIL b M6-1.0 L15 X1
- P30 : ARERIL b M6-1.0 L25  x2 ®

P36 : Ty M6 x3

It

P30-36

(10) @TL—x4%5 b WHIZEERIL bEFERLTIL—F
BH TS5y FERMTIT S, P19

®

P14 TL—F5H +TS55v b x1
« P19 : AR—HY—

P28 :AREAILE M6 L12 %2
P32 w70V oFy b M X2 P28-32-35 I\
P35 Tyiw M5 x2 —~_

(11) $EARIL FEFRAL T, @TL—F4 Y S FEEICEYT P14
(1%,
@
P19 : AR—H— X1
VA TA% WS
o PORR—HY—(FOTL—FEFH T34y FEPUATL—X459 TS5y bORBIZHATER
T 5,

- 12 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



(12) A IO —5—a7 ZERIZESF TS,

P18 : AR—H—  x1 *P3B: TS50V Y MM %2
- P29 : ARFAIL S M6-1.0 L15 %2 *P36: Ty M6 X5
- P30 : A"FAIL S M6-1.0 L25 %3

VA VA% WS
o AR—Y—[FEKEST O LY FHS—ORIZESTIT S,

P29-33-36 % j p30-35 || TL—%52 b 1 7avk
TRk
P30-36f

XEM T RE-H

(13) A7 IS4y k 3~5 ZHREEDT 5,

(14) AA NI —F5—K—R 2 EAAINY—S5—aT7 EKEE

69 %,
VA YAS 7
e ATF7ITSHY L LS EXFANG—F—FKR—RD
T4 VT4 2T ORIZ 3m BEDREZZI+5, P9
o EOMTOEIZIZ. AAINY—F—aF D 6 A%
RELTAHANY)—F—R—RD T4 v T4 V7T
w5,

- 13 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



(15) 24550 TDEEES O Ay rORITEL, 7459 ¢ 1 IZEfTT5,

-P22. HoAvhk x1

P22

P22

(16) AA Y —F—FR—REAAIL T4 ILEZ—T 9> MZRfTHTT 5,

-P15: aZ=AH)LS—I)L X2

7 K/ f R
AZAN—IWEA AN —Z—aATF EF AN —F—HR—AD T 4 v T4 T DEIZANS,

P17

P15

P16

P15

- 14 -

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




A7) A WD —F5—R—XIZ[HRM ZET 1T 5.

P24 . BHIRMT x1
-P37: RASYTK x2
VA A% 7S

FAND—F—FR—RADY 5 v FHR—RAOVA—E —R—RIZFEHLLGENK S ITHERT 5,

P37

P24
P37

| mEEaE

P37

(18) IDBIETH A VY —5—h—REERICEET D,
“P37: 8459y TK x1

(19) AA WY —F5—R—REX AT 4 IILE—T9 2 MIFKEEDT 5.

20) A IVT 4 LE—ZEAFT 5,
PO AANTaLE— X1

6. /—ILIN—YDETITE KU IREIREER

(1) BEFHINEN L ZHETT S,
2) 1Ny T)DIAFRIFFEIYTFTS,
Q) TUPUERBLTAA RN OTHERENC EZHETT 5,

@) 1. THEH LI=O~QDHEE G ZEUT T 5,

XOEMTIHERIR TR, T EURERAED TEHROMERE] (26> THEMERZITE o TSN,

- 15 -

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




OIL COOLER KIT
INSTALLATION MANUAL

HKIS

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

2 Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT

PART NUMBER 15004-AH004

APPLICATION HONDA CIVIC TYPE-R(DBA-FK8)
ENGINE K20C

YEAR 2017/9~

» Standard time required to install this kit is approximately 4 hours.
* When replacing the ail filter, use HKS Qil Filter Type 1 (52009-AK005).
* Modification of the following factory parts is required:
Olnside the front bumper
OBrake Duct Bracket
OlnnerFender LH
* Required item to install this kit:
OWire
* Required tool to install this kit:
ORiveter

REMARKS

K This application was confirmed by July, 2018.

REVISION OF MANUAL
Rev. Number Date Manual Number Details
3-3.01 2018/7 E04261-H50010-00 18! Edition

Published in July, 2018 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

- 16 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



| INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS -vvvvverrrreeerrrrmrmrnsmaamamarrrmmsmemaasemmmssemmnsemeees 1
PARTS LIST  +:rervereeernrernnernnnmmenutereueesteesetanaeeneteneet et tatteereeatseeraaeanaernaeeanaees 2
1. REMOVAL OF FACTORY PARTS - ccceeeennsseeeetteemmmunnaaaaaaaeemannnnnnaaaaeeeeeennnnnaaaaaeeeeennnnnns 3
2. MODIFICATION OF FACTORY PARTS - cteeeertsunrtaaatttmmmmuunaaaaateeemtnnnaaaatemmnminns 5
3. INSTALLATION OF OIL FILTER MOUNT :++++cceeeeeensseeeeeteemmumnnaaaaatemmmnnnnaaaaeeemmninnns 7
4. ASSEMBLY OF OIL COOLER CORIE ++++eeeeeesssteeeettemuuuunaaaaaaareemmnnnnaaaaaaaeemensnnaaaaaaaeeemnne 38
5. INSTALLATION OF OIL COOLER CORE AND HOSE  +++eeexsreeeeteeertuunamaaaaaeeemmnnnnnaaaaaaeeennes 10
6. REINSTALLATION OF FACTORY PARTS ccceeeeenrteeettttmmmmunnaaaaeteeemmnnnnaaaaaeemmnnnnnns 15

| NOTICE
This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and
basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these
assumptions are correct. Always have access to a factory service manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

| ATTENTION |

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions
to avoid any possible damage and/or accidents.

@ This product is an automobile part. Do not use for any other purposes.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

@ This product was designed for installation on a specific factory vehicle.

@ The specifications of this product are subject to change without notice.

@ The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

|SAFETY PRECAUTIONS
The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
& CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

- 17 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



PARTS LIST

NO. DESCRIPTION QT REMARKS
1 Oil Cooler Core 1
2 Oil Filter Mount 1
3 Center Bolt 1 M20-P1.5
4 O-ring 1 I.D. 59.92mm AS568-229
5 Core Bracket 1 1
6 Core Bracket 2 1
7 Core Bracket 3 1
8 Core Bracket 4 1
9 Core Bracket 5 1
10 Air Duct 1 1
11 Air Duct 2 1
12 Air Duct 3 1
13 Air Duct 4 1
14 Brake Duct Bracket 1
15 Conical Seal 4
16 Oil Cooler Hose 1 1 L=1340 180°-45°
17 Oil Cooler Hose 2 1 L=950 180°-45°
18 Spacer 1 ¢20-6 t=2
19 Spacer 1 ¢14-6 t=3
20 Grommet 5
21 Grommet Collar 5
22 Grommet 1
23 Punching Plate 1
24 Vibration Insulator 1
25 Heat Insulating Tape 1 0.5m
26 Rivet 9

_‘]8_

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




NO. DESCRIPTION QT REMARKS
27 Button Bolt M4 L8 27

28 Button Bolt M5 L12 2

29 Hexagon Bolt M6-1.0 L=15 9

30 Hexagon Bolt M6-1.0 L=25 5

31 Nut M4 27

32 Self-lock Nut M5 2

33 Flange Nut M6 10

34 Washer M4 27

35 Washer M5 2

36 Washer M6 14

37 Tie Wrap L 6

38 Tie Wrap S 3

39 | Ol Fitter 1 ?5223’2:2?:62’@8" Filter
40 Sticker 1

41 Instruction Manual 1

42 Installation Manual 1

1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(7) Disconnect the negative cable from the battery.

(8) Remove (Dengine under cover plate.
% Removed (1) will be reused later.

- 19 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




(9) Remove @¥ront grill cover.
3% Removed @ will be reused later.

(10) Remove @front bumper.
3% Removed 3 will be reused later. AR Se )

(11) Remove @brake duct LH and Gbrake duct

bracket LH. @
¥ Removed @ and & will be reused later.

(12) Remove ®ilfilter.

e

- 920 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



2. MODIFICATION OF FACTORY PARTS

PARTS LIST
No. Descriptions QT
P23 Punching Plate
P23 Hnehmng
P26 Rivet
P38 Tie Wrap S

(10) Remove the gamish LH from the front bumper. Make a cooling air passage from the back using a belt sander.

(11) Reinstall the gamish LH to the bumper.

(12) Cut off the portion of the front inner fender LH along a line shown in the diagram.

_2‘]_

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




(13) Drill an installation hole in the inner fender LH and
Punching Plate using a 3.5mm drill.

= P23: Punching Plate x 1

(14) Install the Punching Plate to the inner fender LH using
the Rivets.

- P26: Rivet x 9
NOTE

* Ifthe punching plate comes in contact with the brake duct, cut off the portion of the punching plate coming in contact
with the brake duct using metal cutting scissors.

(15) Cut off the portion of Gbrake duct bracket LH along a
dotted line as shown in the diagram.

Cut |off

Before After

(16) Remove the rivet installed to the upper part of @brake
duct LH using a drill as shown in the diagram. Remove

(17) Cut off the portion along a dotted line shown in the
diagram.

- 922 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



(18) Secure the wires shown in the diagrams below using the provided Tie Wrap S.

- P38: TieWrap S x 3

P38

P38

P38

3. INSTALLATION OF OIL FILTER MOUNT

PARTS LIST
No. Descriptions QT
) P3 =
P2 | Qil Filter Mount 1
P3 | Center Bolt 1
ﬂ
P4 | O-ring 1
(3) Make sure there is no scratch on kit parts. Remove foreign objects from parts.
(4) Install the Oil Filter Mount to the engine. [ P4
Center Bolt Tightening Torque
45N -m (4.6kgf-m) AJ/C Bracket \JV
» P2: Oil Filter Mount x 1
» P3: Center Bolt x 1
* P4: O-ring x 1
9 M10 Bolt K
NOTE
. Apply a small amount of oil to the O-ring.
* Insert a M10 bolt between the oail filter mount and A/C
bracket to keep a 10mm clearance as shown in the P3
diagram, and adjust the installation position. P2 i

- 923 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




4. ASSEMBLY OF OIL COOLER CORE

PARTS LIST

No. Descriptions QT

P9 P1 | QOil Cooler Core 1

P1 P5 | Core Bracket 1 1

P6 | Core Bracket 2 1

P7 P8 P7 | Core Bracket 3 1

P8 | Core Bracket 4 1

P6 P9 | Core Bracket 5 1
P10 | Air Duct 1 1

P11 | AirDuct 2 1

PS5 p12 | | P12 | Air Duct3 1
P13 | AirDuct4 1

P20 | Grommet 5

P10 P21 | Grommet Collar 5
P27 | Button Bolt M4 L8 27

P20 P29 | Hexagon Bolt M6-1.0 L=15 6
P31 | Nut M4 27

P33 | Flange Nut M6 8
P11 P34 | Washer M4 27

P13 P36 | Washer M6 6

P21 P40 | Sticker 1

(1) Make sure there is no scratch on kit parts. Remove foreign objects from parts.

(2) Remove protection films from Air Duct 1 to 4.

(3) Affix the Sticker to the Air Duct 2.

* P11: Air Duct 2 x 1
= P40: Sticker x 1

_24_

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




(4) Install the Core Bracket 1 and 2 and Air Duct 1 to 4 to the Oil Cooler Core.

* P1: Oil Cooler Core x 1
* P5: Core Bracket 1 x 1
* P6: Core Bracket 2 x 1
* P10: Air Duct 1 x 1
* P11: Air Duct 2 x 1
* P12: Air Duct 3 x 1
* P13: Air Duct4 x 1

NOTE

- P27: Button Bolt M4 L8 x 27

- P29: Hexagon Bolt M6-1.0 L=15x 6
- P31: Nut M4 x 27

- P33: Flange Nut M6 x 6
- P34: Washer M4 x 27

- P36: Washer M6 x 6

¢ |nstall the button bolt M4 inside the air duct.

PS5

P1

P10

P27-31-34

P29-33-36

(5) Install the Grommet and Grommet Collar to the Core

P12

P11

P13

Bracket 3 to 5.

(6) Temporarily install the Core Bracket 5 to the Core

- P7: Core Bracket 3 x 1

- P8: Core Bracket 4 x 1

- P9: Core Bracket 5 x 1

* P20: Grommet x 5

- P21: Grommet Collar x 5

Bracket 1.

- P33: Flange Nut M6 x 2

P6

Ein

Jrs|

P9

Ele

P33

_25_

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




5. INSTALLATION OF OIL COOLER CORE & HOSE

PARTS LIST
No. Descriptions QT
P14 Brake Duct Bracket 1
P15 Conical Seal 4
P16 Oil Cooler Hose 1 1
P15 P18 - 19 || P22 P17 Oil Cooler Hose 2 1
P18 Spacer ¢20-6 t=2 1
P24 P19 Spacer 9146 t=3 1
P17 P22 Grommet 1
P24 Vibration Insulator 1
P25 Heat Insulating Tape 1
P28 Button Bolt M5 L12 2
P39 P25 P16 P29 Hexagon Bolt M6-1.0 L=15 3
P30 Hexagon Bolt M6-1.0 L=25 5
P32 Self-lock Nut M5 2
P33 Flange Nut M6 2
P35 Washer M5 2
P36 Washer M6 8
P37 Tie Wrap L 6
P39 Oil Filter 1
(21) Remove foreign objects from parts.
(22) Cut the Heat Insulating Tape in half (250mm in length).
= P25: Heat Insulating Tape x 1
(23) Wrap the Heat Insulating Tape around the Oil Cooler Fasten with Wire
Hosg 1 and 2 on the side with a 45° ﬁtti.ng as shown in P25 N
the diagram. Fasten the tape with stainless wires.

Make sure to leave space “A” between the fitting and the
tape. The space length of “A” for each hose is shown
below.

* P16: Oil Cooler Hose 1 x 1
X Space Length of A: 80mm

* P17: Qil Cooler Hose 2 x 1
X Space Length of A: 30mm

- 26 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



(24) Mark the point on the QOil Cooler Hose 1 as indicated in the Mark here.
diagram.

370mm

(25) Remove a protection cover from the 180° fitting attached
to the Oil Cooler Hose 1 and 2. Temporarily install the
hoses to the Oil Cooler Core.

» P15: Conical Seal x 2 N i

NOTE
* Insert the provided Conical Seal between the Oil Cooler core and Oil Cooler Hose 1 and 2

(26) Secure the Qil Cooler Hose 1 to the Core Bracket 2 using the provided Tie Wrap L.
» P37: TieWrapLx 3
NOTE

* Match the mark made on the hose in 5.(4) with the position indicated in the diagram below. Secure the hose
using the provided Tie Wrap L as shown in the diagram.

P37 P37

Match the mark here.

(27) Securely install the Oil Cooler Hose 1 to the Oil Cooler
Core.

NOTE

* Make a 3mm clearance between the oil cooler core
and oil cooler hose as shown in the diagram.

* When tightening the fittings, makes sure to hold the
hexagon part of the ail cooler core.

- 927 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



(28) Install Gbrake duct bracket that was modified in 2.(6) to
the vehicle.

NOTE
Tighten only the lower side’s bolt.

(29) Temporarily install the Core Bracket 3 and 4 to the
vehicle using the following provided parts.

» P7: Core Bracket 3 x 1
» P8: Core Bracket 4 x 1

* P29: Hexagon Bolt M6-1.0 L15 x 1
+ P30: Hexagon Bolt M6-1.0 L25 x 2
* P36: Washer M6 x 3

P7-29-36

P30-36

Sim

(30) Install the Brake Duct Bracket to @brake duct LH using

the following provided parts.

* P14: Brake Duct Bracket x 1
* P19: Spacer 14-6 t=3 x 1

* P28: Button Bolt M5 L12 x 2

» P35: Washer M5 x 2

- P32: Self-lock Nut M5 x 2 P28-32-35 I\

(31) Install @brake duct to the vehicle using a stock bolt
using the following provided part.

@

P19

P14

* P19: Spacer 14-6 t=3 x 1

NOTE

e Insert the Spacer ¢14-6 t=3 (P19) between Gbrake duct bracket and Brake Duct Bracket (P14).

_28_

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




(32) Install the Qil Cooler Core to the vehicle using the following provided parts.

* P18: Spacer ¢20-6 t=2 x 1

* P29: Hexagon Bolt M6-1.0 L15 x 2
» P30: Hexagon Bolt M6-1.0 L25 x 3
* P33: Flange Nut M6 x 2

* P36: Washer M6 x 5

NOTE

* Insert the Spacer ¢20-6 t=2 between the grommet collar and the vehicle body.

P29-33-36 j
% P30-36

O

P18

Brake Duct T Front

P30-36

¥Bottom View

(33) Tighten the Core Bracket 3 to 5.

(34) Tighten the Qil Cooler Hose 2 to install to the Oil Cooler
Core.

NOTE

Make a 3mm clearance between the Core Bracket
5 and Oil Cooler Hose’s fitting.

*  When tightening the fittings, makes sure to hold the

hexagon part of the oil cooler core.

_29_

15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit




(35) Route the wire of the fog light through the Grommet and install the Grommet to the Air Duct 1 as shown in the
diagram below.

= P22: Grommet x 1

P22

P22

(36) Temporarily install the Qil Cooler Hose to the Qil Filter Mount.
- P15: Conical Seal x 2

NOTE
* Insert the Conical Seal between the Oil Cooler Core and Oil Cooler Hose’s fitting.

P15| | P15

P17

P16

- 30 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit



(37) Install the Vibration Insulator to the Oil Cooler Hose as shown in the diagram below.

= P24: Vibration Insulator x 1
- P37: TieWrap L x 2

NOTE
Make sure the Oil Cooler Hose does not come in contact with the clutch hose and/or water hose.

P24

P37 P37

P37

Secure the hoses here.

(38) Secure the Oil Cooler Hoses using the provided Tie Wrap L to the positon indicated in the diagram below.
« P37: TieWrap Lx 1

(39) Connect the Oil Cooler Hoses to the Oil Filter Mount.

(40) Install the Qil Filter.
» P39: Qil Filter x 1

6. REINSTALLATION OF FACTORY PARTS

(5) Make sure the installed parts do not come in contact with any other parts of the vehicle.
(6) Reconnect the negative cable to the battery.

(7) Start the engine. Check to see if the ail is not leaking, and installed parts do not come in contact with any other parts
of the vehicle.

(8) Reinstall the removed factory parts @ to Q.

X After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the instruction manual.

- 31 - 15004-AH004 FK8 CIVIC TYPE-R Qilcooler Kit






